IMPORTANT: RETAIN FOR FUTURE REFERENCE, AND READ CAREFULLY.

Assembly Instructions

7-Piece Patio Dining Set - Item# 22108
Parts List

Step 1 Step 3
Requires A, D, AA, CC, DD Requires A, B, DD
Place the table rim (A) on a soft flat surface. Line up the bolt holes on the table rim Ensure all bolts are securely tightened using the hex key (DD). Turn the table
(A) with the corresponding bolt holes on the table legs (D). Insert M6x20 bolts (AA) right-side up. Carefully place the glass (B) into the table rim (A).
Table Rim - 1 through M6 flat washer (CC) and lightly tighten the bolts using the hex key (DD). Do
not completely tighten until all assembly is completed. Repeat the above steps for the B

remaining table legs.

AA —EE—AA
P cC — —CC
Glass -1
D
gCOnnector -1

A

Step 2 Step 4

Table Leg - 4 Requires C, D, BB, CC, DD Your table is now complete and ready to use.
Line up the bolt holes on the table legs (D) with the corresponding bolt holes on the
table leg connector (C). Insert M6x25 bolts (BB) through M6 flat washer (CC) and

Cmm lightly tighten the bolts using the hex key (DD). Do not completely tighten until all
M6*20 Bolt - 8

assembly is completed. Repeat the above steps for the remaining table legs.

|

M6*25 Bolt - 8

M6 Washer - 16

Hex Key -1 ﬂ

Caution! Always keep children under close supervision while they are using or around this product. Never leave children unattended.

« This product is intended for domestic outdoor use only. « Keep children and pets away while setting up the product.

« The product should be placed on a flat horizontal surface. « Check all nuts and bolts periodically for tightness. When required, tighten them again.

« Any assembly or maintenance of the product must be carried out by adults only. « If the product is not in use for extended periods of time (e.g. winter), it should be stored in a clean, dry environment.
« Arrange necessary manpower when assembling or moving the product. « Do not light any fires inside or near the product!

- Some parts may contain sharp edges. Wear protective gloves if necessary. « Do not hang any weights on the frame.

Distributed By T.D.C. USA INC. Fairfield, NJ 07004 ©2019 All Rights Reserved. Made in China
?/Comments: 1-800-599-8898 9am-5pm EST / www.tdcusainc.com




